


Ref. No. Numer katalogowy Description Qty
1 130001 Washer 10 10
2 130002 Nut M10 7
3 131436 Lower Handle 1
4 130002 Nut M12 4
5 130005 Shock Absorber 1
6 130006 Bolt M10X60 2
7 130007 Rubber Sleeve 2
8 130008 Bolt M10X95 1
9 130011 Trottle Lever 1
10 130010 Washer 5 1
11 130009 Bolt M5X25 1
12 130012 Plug 1
13 130013 Upper Handle 1
14 130014 Engine 6.5HP 1

O-Ring 1.8x65 2
15 130015 Oil Hose 1

Joint 1

Seal Ring 10 1
16 130016 Screw 1
17 130017 Screw 1
18 130018 Small Pulley Plate 1
19 130019 Connector 1
20 130020 Cover for Clutch Pulley 1
21 130021 Flyweight&Friktion Disk 2
22 130022 Flyweight Spring 2
23 130023 Shaft for Clutch Pulley 1
24 130024 Belt Cover Assembling Plate 1
25 130025 Washer 8 4
26 130026 Washer 8 4
27 130027 Nut M8 4
28 130028 Bolt M8X25 2
29 130029 Washer 6 2
30 130030 Screw M6X12 2
31 130031 Screw M8X16 4
32 130032 Belt Cover 1
33 130033 Small Pulley Plate 1
34 130034 Washer 20 1
35 130035 V-Belt 1
36 130036 Circlip 68 1
37 130037 Clutch Pulley 1
38 130038 Circlip 40 1
39 130039 Bearing 6008-2RS P6 1
40 130040 Screw M8x25 3




41 131437 Engine Chasis 1
42 130042 Engine Pad 1
43 130043 Flat Washer 4
44 130044 Nut M6 1
45 130045 Washer 6 13
46 130046 Bolt M6X45 1
47 130047 Bolt M8X35 2
48 130048 Nut M8 2
49 130049 Bolt M8X40 4
50 131438 Pulley 1
51 130051 Bearing Cover-L 1
52 130052 Washer 2
53 131439 Seal Ring FB30X42X7 1
54 130054 Key B6X18 1
55 130055 Shock Absorber 4
56 130056 Bolt M6X20 12
57 130057 Washer 6 12
58 130058 Key B6X35 1
59 130059 Bolt M12X40 4
60 130060 Washer 12 8
61 130061 Bearing Cover-R 1
62 131440 Vibration Plate 1
63 130063 Gas Plug 1
64 130064 Seal Washer Group 14 1
65 131441 Bearing 6309 2
66 131442 Eccentric Shaft 1
1* 130067 Bolt M10X25 3
2* 130068 Washer 10 3
3* 131443 Mounting Bar 1
4* 131444 Paving Pad 1
5* 130071 Spring Clip2 3
6* 130072 Washer 12 2
7* 130073 Wheel 2
8* 130074 Extended Shaft 2
9* 130075 Wheel Bracket 1
10* 130076 Bolt 1
11* 130077 Shaft B14X100 1
12* 130078 Spring Clipl 2




	Grafika ZG02
	tabela
	Sheet1

	
	Table 1




